

SZG 26mm - -

IG 2

26mm 1 [6mm](#) 12mm 8mm 1 IGU



QUALITY MANAGEMENT SYSTEM
CERTIFICATE
 Certificate No: 17100010308046
 No. valid until: 04/15/2015

Shenzhen Sun Global Glass Co., Ltd
 (Incorporated under the Corporate Laws of P.R. China)
 Address: Room 28, 37/F, 3, Chang Maonian Street, Xixiang, Longgang District, Shenzhen, China

In virtue of the Quality Management System, the above-mentioned certificate holder has been awarded a certificate for compliance with the standard ISO 9001:2015.

The Quality Management System applies to the following categories of Building Glass (Tinted Glass, Tempered Glass, Laminated Glass, Insulated Glass, Mirror Glass and Other Safety Glass) Manufacture in China.

Date of Issue: Nov 09, 2014	Days Validity: 30
Issuing Agency: TÜV Rheinland	Surveillance Audit: (The second time)
	(The third time)

The audit inspection was carried out in full accordance with the scope of auditing for compliance with the standard ISO 9001:2015 as stipulated in the Certificate of Registration issued by TÜV Rheinland.

Signed by:

TÜV Rheinland International Certification Ltd.
 Address: 3011 Building (Shanghai Road) 1, Shanghai, China

Labtest Laboratory Certificate NO.: LBTC1010204

EC Declaration of CPD Conformity

The following product has been tested by Labtest Technology Laboratory Ltd. with the testing standards and found in conformity with the EC Council Directive 90/269/EEC. It is possible to use CE marking to demonstrate the conformity with the CPD Directive.

Report No.: LBTC1010204
 Applicant: SHENZHEN SUN GLOBAL GLASS CO., LTD
 Address: NO. 28 FLOOR 37/F. BUILDING 3. CHANG MAONIAN STREET LONGGANG DISTRICT SHENZHEN GUANGDONG CHINA
 Manufacturer: SHENZHEN SUN GLOBAL GLASS CO., LTD
 Address: NO. 28 FLOOR 37/F. BUILDING 3. CHANG MAONIAN STREET LONGGANG DISTRICT SHENZHEN GUANGDONG CHINA
 Product: TEMPERED GLASS
 Model No.: Sun, Mirror, Mirror, Mirror, Glass, Mirror
 Trade Mark: N/A
 Test Standards: EN 12150-2:2004

The referred test reports show that the product complies with the essential requirements of the above-mentioned product. The applicant is authorized to use this certificate in connection with the EC Declaration of CPD conformity according to the Directive.

This certificate of conformity is based on a single evaluation of the submitted sample(s) of the above-mentioned product. It does not imply an assessment of the whole production and other relevant Directives have to be observed.

Labtest Technology Laboratory, 37/F, Room 28, Chang Maonian Street, Longgang District, Shenzhen, P.R. China
 Tel: +86 (755) 8308 1000 Fax: +86 (755) 8308 1030 Http: www.labtest.com.cn

Labtest Laboratory Certificate NO.: LBTC10102102

EC Declaration of CPD Conformity

The following product has been tested by Labtest Technology Laboratory Ltd. with the testing standards and found in conformity with the EC Council Directive 90/269/EEC. It is possible to use CE marking to demonstrate the conformity with the CPD Directive.

Report No.: LBTC10102102
 Applicant: SHENZHEN SUN GLOBAL GLASS CO., LTD
 Address: NO. 28 FLOOR 37/F. BUILDING 3. CHANG MAONIAN STREET LONGGANG DISTRICT SHENZHEN GUANGDONG CHINA
 Manufacturer: SHENZHEN SUN GLOBAL GLASS CO., LTD
 Address: NO. 28 FLOOR 37/F. BUILDING 3. CHANG MAONIAN STREET LONGGANG DISTRICT SHENZHEN GUANGDONG CHINA
 Product: Insulated Glass
 Model No.: Sun+Glass, Glass+Glass, Glass+Glass+Glass
 Trade Mark: N/A
 Test Standards: EN 1279-4

The referred test reports show that the product complies with the essential requirements of the above-mentioned product. The applicant is authorized to use this certificate in connection with the EC Declaration of CPD conformity according to the Directive.

This certificate of conformity is based on a single evaluation of the submitted sample(s) of the above-mentioned product. It does not imply an assessment of the whole production and other relevant Directives have to be observed.

Labtest Technology Laboratory, 37/F, Room 28, Chang Maonian Street, Longgang District, Shenzhen, P.R. China
 Tel: +86 (755) 8308 1000 Fax: +86 (755) 8308 1030 Http: www.labtest.com.cn

TÜV Rheinland Nederland B.V.

Test report

Test report relating to a glass product according to European standard EN 14468, laminated safety glass, comprising the product marked as laminated safety glass (12.5mm), manufactured by SHENZHEN SUN GLOBAL GLASS CO., LTD.

Report Number: 892017-02
 Date: 09 September 2017
 Authority: R. Schreiner
 Client: SHENZHEN SUN GLOBAL GLASS CO., LTD
 9/F, 37/F, Chang Maonian Street, Xixiang, Longgang District, Shenzhen, China

Project Number: 892017
 Project Name: EX-14468-0921427-009
 Number of pages: 06

Result: Approved

As part of the report, the test specimen is available under the same conditions and within the same time frame as the specimen tested.

Remarks: The test results of the test specimens are available in the test report and the test report is available for the client. The test results are available for the client. The test results are available for the client.

SGS TEST REPORT

No.: 170234903000450
 Date: 09.09.2017
 Page: 1 of 3

SHENZHEN SUN GLOBAL GLASS CO., LTD
 NO. 28 FLOOR 37/F. BUILDING 3. CHANG MAONIAN STREET LONGGANG DISTRICT SHENZHEN GUANGDONG CHINA

The following information was submitted and identified on behalf of the client as:

Sample Name: Glass
 Sample Ref: 14468-12.5mm
 Date of Request: 08.11.2017
 Test Report: 09.09.2017

Test method: Please refer to the following page(s).

Signed for and on behalf of: TÜV Rheinland Technische Services Co. Ltd
 Quality Management Testing Centre

FTI Quality Assurance Institute
Penetration Testing Laboratory, Inc.

Report Date: 09/12/2016
 Page: 1 of 2
 Rev. Number: 002

Results of Tests:

Sequence No.	Subscribed to	Result	Remark	Actual	Method	Result
1	14468	6.50	Permitted to be used	6.50	EN 14468	Pass
2	14468	6.50	Permitted to be used	6.50	EN 14468	Pass

Tested glass thickness (mm): 12.5
 Top layer glass thickness (mm): 6.50
 Intermediate layer thickness (mm): 0.76
 Bottom layer glass thickness (mm): 6.50

Author of Report: Mr. M. Schreiner
 Reviewer: Mr. M. Schreiner